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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

  11 emergency switch E02-SPCOE0163

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

  11.A belt tensioner assemblyA07-001000067

  15皮带罩组合belt cover M03-023500068

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  11 key 10x8-28 rotorS14-100828R70

  22 V-belt GTS1300S07-A691780-LP71

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  11 safety ring for engine M03-302600053

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11 key for MHI engine M01-300500055

  11.A bush for engine shaft 

16mm

M01-300700056

  22 star headed bolt M8x55S01-M08055S-FN76

  13.B把手handleM02-300200077

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

  11.D GTS1300 low hopperM03-316000079

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  1- high output coverM03-350600084

  11.A outputM03-316700085

  13偏转器固定

支架

deflector fix bracketM03-045000086

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  11.C偏转器deflector  M03-304700089

  11 star head nut M6  S03-M06000X-0N90

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

  11 hand grip 200mmS05-MB0020092

  1- low output GTS13000M03-350200093

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595
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A. Parts list complete

PARTNR. ARTICLE NUMBER PART NAME QTY
1 M03-3163000 GTS1300 V5 frame for gasoline 1
2 M03-3166000 weldassembly engine lockingplate 1
3 S01-M10050N-FN hex bolt M10x50 2
4 S04-0M1020P-IR plain washer 10 53
5 S03-M10000L-0N tall self lock nut with nylon insert M10 18
6 S04-0M0815L-IR open spring washer 8 2
7 S03-M08000N-0N hexagon standard nut M8 2
8 S01-M10060N-FN hex bolt M10x60 2
9 S21-0007000 vibration damper 15mm with stud M8 2

10 M03-3165000 ground support frame GTS1300V5 2
11 M03-9078000 emergency plate 1
12 S01-M10030N-FN hex bolt M10x30 4
13 S18-0000006 feedthrough coil 34-27x21.0 1
14 S01-M10080E-PN eyebolt M10x80 2
15 S03-M10000N-0N hexagon standard nut M10 4
16 S04-0M1016L-IR open spring washer 10 21
17 C01-GGTE420 engine loncin GTE420F 1
or C01-GGTE42E engine loncin G420FD - electric start 1
or C01-GB40GPN engine MHI GB40 1
or C01-H0GX390 engine Honda GX390 1
18 B05-0002000 heat protector Loncin/Honda 1
or M02-9004000 heat protector MHI 1
19 M03-301500H muffler deflector for Honda/Loncin engines 1
or M03-3019000 muffler deflector MHI engines 1
20 S01-M04005T-FN cross recessed head tapping screw 4,2x9,5 4
21 S01-M08020F-FN flange bolt with hexagon head M8x20 2
22 M03-3168000 locking plate for axle GTS1300V5 1
23 M02-3006007 wheel axle GTS1300 V5 1
24 S04-0M2030P-IR plain washer 20 4
25 C05-W164008 wheel 16-6.5-R8 axle 20mm air tire white rim 2
26 S09-O200000-01 circlips 20 2
27 M05-3002000 wheel cap 2
28 S13-AL32090 rivet 3.2x12 4
29 M03-0213000 serial numberplate De Wild NL 1
30 S01-M10035N-FN hex bolt M10x35 10
31 S01-M10020J-FN inner hexagon socket head cap bolt M10x20 5
32 M03-3017000 counter blade GTS1300 1
33 M03-3012000 rotor protector  2
34 S01-M06016N-FN hex bolt M6x16 4
35 S04-0M0615L-IR open spring washer 6 6
36 S04-0M0612P-IR plain washer 6 21
37 S99-M120800 thread plug M12x1.5-8 1
38 S12-SSFY506-NN flanged bearing house FY506M 2
39 S01-M10025N-FN hex bolt M10x25 8
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40 M05-3001000 bearing cap 1
41 M03-3040000 bearing cap support 1
42 S01-M06010N-FN hex bolt M6x10 2
43 M03-3164000 GTS1300V5 top of box 1
44 S01-M10016N-FN hex bolt M10x16 5
45 S01-M10030X-FN  special M10 bolt  for blade 10
46 M03-014300P-X1 X1 blade GTS1300 2
47 M03-3020000 rotor 1
48 M03-3503000 low output cover GTS1300C 1
49 M02-3003000 bumper  1
50 S01-M08025F-FN flange bolt with hexagon head M8x25 7
51 M03-3501000 shredderbox GTS1300C 1
52 S01-M08025N-FN hex bolt M8x25 2
53 M03-3026000 safety ring for engine 1

54 M07-002700T taperlock pulley assemby Loncin MHI Honda 
engine 1

55 M01-3005000 key for MHI engine 1
56 M01-3007000 bush for engine shaft 16mm 1
57 S01-M08030X-PN carriage bolt M8x30 4
58 S04-0M0816P-IR plain washer 8 4
59 S03-M08000L-0N tall self lock nut with nylon insert M8 6
60 M03-3028000 belt cover support weldment 1
61 M05-0014000 protection cover for engine shaft 1
62 M05-3005000 feedthrough coil 30-20x10 1
63 E02-SPCOE01 emergency switch 1
64 S01-M04016P-FN cross recessed pan head screw M4x16 4
65 S04-0M0408P-IR plain washer 4 4
66 S03-M04000N-0N hexagon standard nut M4 4
67 A07-0010000 belt tensioner assembly 1
68 M03-0235000 belt cover 1
69 S01-M10020N-FN hex bolt M10x20 1
70 S14-100828R key 10x8-28 rotor 1
71 S07-A691780-LP V-belt GTS1300 2
72 M07-314600T taperlock V-belt rotor pulley 146mm 1
73 M03-3025000 safety ring for rotor 1
74 M03-0200000 belt cover lid 1
75 S01-M06025X-PN hex head bolt with reduced shank M6x25 2
76 S01-M08055S-FN star headed bolt M8x55 2
77 M02-3002000 handle 1
78 S04-0M0820B-IR large washer 8 6
79 M03-3160000 GTS1300 low hopper 1
80 M05-3009000 rubber curtain low hopper GTS1300 1
81 M05-3008000 steel strip for rubber curtain low hopper 1
82 S01-M06020N-FN hex bolt M6x20 5
83 S03-M06000L-0N tall self lock nut with nylon insert M6 5
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84 M03-3506000 high output cover 1
85 M03-3167000 output 1
86 M03-0450000 deflector fix bracket 1
87 S01-M06020B-FN hexagon socket button head screw M6x20 2
88 S04-0M0618B-IR large washer 6 2
89 M03-3047000 deflector  1
90 S03-M06000X-0N star head nut M6  1
91 S01-M08016F-FN flange bolt with hexagon head M8x16 5
92 S05-MB00200 hand grip 200mm 1
93 M03-3502000 low output GTS13000 1
94 S01-M08010B-FN hexagon socket button head screw M8x10 2
96 A07-GES1304 GTS1300 V4 electrical start assembly 1

96,1 E01-PB12001 battery E-start 12V 20Ah 1
96,2 M03-0132000 rubber plate 1
96,3 M03-0455000 battery fixation frame for caterpillar 1
96,4 S01-M10080N-FN hex bolt M10x80 2
96,5 S04-0M1020P-IR plain washer 10 4
96,6 S03-M10000L-0N tall self lock nut with nylon insert M10 2
96,7 E99-0000001 guard cap red (+) 2
96,8 E05-050A002 fuse holder for 50A fuse 1
96,9 E05-050A001 fuse 50A 1

96,10 E99-0000018 copper rod 30mm 1
96,11 E99-0000024 special resin tube 20x2-1000mm 1
96,12 E03-R010000 red cable 10mm2  1
96,13 E09-0000005 OT terminal 4
96,14 E03-B010000 black cable 10mm2 1
96,15 E99-0000002 guard cap black (-) 1
96,16 M03-0134000 battery fixation plate 1
96,17 S03-M08000W-0N wing nut with edged wings M8 2

97 M03-3507000 grid 4x3 for GTS1300CV2
98 M02-3015000 bumper support 1
99 A07-0003000 tow bar assembly GTS1300V5 1

ACC M02-3008000 push tool 1
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DETAIL  A
 

4 hexagon standard nut M4S03-M04000N-0N66
4 plain washer 4S04-0M0408P-IR65
4 cross recessed pan head screw M4x16S01-M04016R-FN64
11feedthrough coil 30-20x10 穿线圈M05-300500062
11emergency switch E02-SPCOE0163
1-loose part set for GTS1300V5 non EUA07-LPS130595
11.Ctow bar assembly GTS1300V5A07-000300099
12bumper supportM02-301500098
11GTS1300 V4 electrical start assemblyA07-GES130496
11hand grip 200mmS05-MB0020092
1-high output coverM03-350600084
1-low output GTS13000M03-350200093
2 hexagon socket button head screw M8x10S01-M08010B-FN94
5 flange bolt with hexagon head M8x16S01-M08016F-FN91
11.AoutputM03-316700085
11.Cdeflector  M03-304700089
11star head nut M6  S03-M06000X-0N90
13deflector fix bracketM03-045000086
22star headed bolt M8x55S01-M08055S-FN76
2 large washer 6S04-0M0618B-IR88
2 hexagon socket button head screw M6x20S01-M06020B-FN87
13.BhandleM02-300200077
11rubber curtain low hopper GTS1300 M05-300900080
11steel strip for rubber curtain low hopperM05-300800081
5 hex bolt M6x20S01-M06020N-FN82
6 large washer 8S04-0M0820B-IR78
7 flange bolt with hexagon head M8x25S01-M08025F-FN50
11.DGTS1300 low hopperM03-316000079
7 tall self lock nut with nylon insert M6S03-M06000L-0N83
11key 10x8-28 rotorS14-100828R70
14.Bsafety ring for rotorM03-302500073
13taperlock V-belt rotor pulley 146mmM07-314600T72
1 hex bolt M10x20S01-M10020N-FN69
4 plain washer 8S04-0M0816P-IR58
4 carriage bolt M8x30S01-M08030X-PN57
11protection cover for engine shaftM05-001400061
12.Dbelt cover support weldmentM03-302800060
15belt cover M03-023500068
11.Abush for engine shaft 16mmM01-300700056
11taperlock pulley assemby Loncin MHI Honda engineM07-002700T54
11key for MHI engine M01-300500055
11safety ring for engine M03-302600053
2 hex bolt M8x25S01-M08025N-FN52
11.Abelt tensioner assemblyA07-001000067
22V-belt GTS1300S07-A691780-LP71
2 hex head bolt with reduced shank M6x25S01-M06025X-PN75
14.Dbelt cover lid M03-020000074
1-shredderbox GTS1300CM03-350100051
15.Bbumper  M02-300300049
11grid 4x3 for GTS1300CV2   M03-350700097
1-low output cover GTS1300CM03-350300048
14.BrotorM03-302000047
21X1 blade GTS1300M03-014300P-X146

101 special M10 bolt  for blade S01-M10030X-FN45
5 hex bolt M10x16S01-M10016N-FN44
11.AGTS1300V5 top of boxM03-316400043
2 hex bolt M6x10S01-M06010N-FN42
15.Cbearing cap support M03-304000041
11bearing capM05-300100040
8 hex bolt M10x25S01-M10025N-FN39
21flanged bearing house FY506MS12-SSFY506-NN38
11thread plug M12x1.5-8 S99-M12080037

21 plain washer 6S04-0M0612P-IR36
6 open spring washer 6S04-0M0615L-IR35
4 hex bolt M6x16S01-M06016N-FN34
23.Arotor protector  M03-301200033
14counter blade GTS1300M03-301700032
5 inner hexagon socket head cap bolt M10x20S01-M10020J-FN31
10 hex bolt M10x35S01-M10035N-FN30
11serial numberplate De Wild NLM03-021300029
41rivet 3.2x12S13-AL3209028
21wheel capM05-300200027
2 circlips 20S09-O200000-0126
22wheel 16-6.5-R8 axle 20mm air tire white rimC05-W16400825
4 plain washer 20S04-0M2030P-IR24
11.Dwheel axle GTS1300 V5M02-300600723
11.Clocking plate for axle GTS1300V5M03-316800022
2 flange bolt with hexagon head M8x20S01-M08020F-FN21
4 cross recessed head tapping screw 4,2x9,5S01-M04005T-FN20
11muffler deflector for Honda/Loncin enginesM03-301500H19
11heat protector Loncin/HondaB05-000200018
11engine loncin GTE420 C01-GGTE42017

21 open spring washer 10S04-0M1016L-IR16
4 hexagon standard nut M10S03-M10000N-0N15
6 tall self lock nut with nylon insert M8S03-M08000L-0N59
2 eyebolt M10x80S01-M10080E-PN14
11feedthrough coil 34-27x21.0S18-000000613
4 hex bolt M10x30S01-M10030N-FN12
11emergency plateM03-907800011
21.Bground support frame GTS1300V5M03-316500010
21vibration damper 15mm with stud M8S21-00070009
2 hex bolt M10x60S01-M10060N-FN8
2 hexagon standard nut M8S03-M08000N-0N7
2 open spring washer 8S04-0M0815L-IR6

18 tall self lock nut with nylon insert M10S03-M10000L-0N5
53 plain washer 10S04-0M1020P-IR4
2 hex bolt M10x50S01-M10050N-FN3
11.Aweldassembly engine lockingplateM03-31660002
11GTS1300 V5 frame for gasolineM03-31630001

QTYREVDESCRIPTIONPART NO.ITEM

A

12
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1415441615
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19 20

24

25

24
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27

21

22

23

B. Engine, wheel & frame parts
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DETAIL  A
 

4 hexagon standard nut M4S03-M04000N-0N66
4 plain washer 4S04-0M0408P-IR65
4 cross recessed pan head screw M4x16S01-M04016R-FN64
11feedthrough coil 30-20x10 穿线圈M05-300500062
11emergency switch E02-SPCOE0163
1-loose part set for GTS1300V5 non EUA07-LPS130595
11.Ctow bar assembly GTS1300V5A07-000300099
12bumper supportM02-301500098
11GTS1300 V4 electrical start assemblyA07-GES130496
11hand grip 200mmS05-MB0020092
1-high output coverM03-350600084
1-low output GTS13000M03-350200093
2 hexagon socket button head screw M8x10S01-M08010B-FN94
5 flange bolt with hexagon head M8x16S01-M08016F-FN91
11.AoutputM03-316700085
11.Cdeflector  M03-304700089
11star head nut M6  S03-M06000X-0N90
13deflector fix bracketM03-045000086
22star headed bolt M8x55S01-M08055S-FN76
2 large washer 6S04-0M0618B-IR88
2 hexagon socket button head screw M6x20S01-M06020B-FN87
13.BhandleM02-300200077
11rubber curtain low hopper GTS1300 M05-300900080
11steel strip for rubber curtain low hopperM05-300800081
5 hex bolt M6x20S01-M06020N-FN82
6 large washer 8S04-0M0820B-IR78
7 flange bolt with hexagon head M8x25S01-M08025F-FN50
11.DGTS1300 low hopperM03-316000079
7 tall self lock nut with nylon insert M6S03-M06000L-0N83
11key 10x8-28 rotorS14-100828R70
14.Bsafety ring for rotorM03-302500073
13taperlock V-belt rotor pulley 146mmM07-314600T72
1 hex bolt M10x20S01-M10020N-FN69
4 plain washer 8S04-0M0816P-IR58
4 carriage bolt M8x30S01-M08030X-PN57
11protection cover for engine shaftM05-001400061
12.Dbelt cover support weldmentM03-302800060
15belt cover M03-023500068
11.Abush for engine shaft 16mmM01-300700056
11taperlock pulley assemby Loncin MHI Honda engineM07-002700T54
11key for MHI engine M01-300500055
11safety ring for engine M03-302600053
2 hex bolt M8x25S01-M08025N-FN52
11.Abelt tensioner assemblyA07-001000067
22V-belt GTS1300S07-A691780-LP71
2 hex head bolt with reduced shank M6x25S01-M06025X-PN75
14.Dbelt cover lid M03-020000074
1-shredderbox GTS1300CM03-350100051
15.Bbumper  M02-300300049
11grid 4x3 for GTS1300CV2   M03-350700097
1-low output cover GTS1300CM03-350300048
14.BrotorM03-302000047
21X1 blade GTS1300M03-014300P-X146

101 special M10 bolt  for blade S01-M10030X-FN45
5 hex bolt M10x16S01-M10016N-FN44
11.AGTS1300V5 top of boxM03-316400043
2 hex bolt M6x10S01-M06010N-FN42
15.Cbearing cap support M03-304000041
11bearing capM05-300100040
8 hex bolt M10x25S01-M10025N-FN39
21flanged bearing house FY506MS12-SSFY506-NN38
11thread plug M12x1.5-8 S99-M12080037

21 plain washer 6S04-0M0612P-IR36
6 open spring washer 6S04-0M0615L-IR35
4 hex bolt M6x16S01-M06016N-FN34
23.Arotor protector  M03-301200033
14counter blade GTS1300M03-301700032
5 inner hexagon socket head cap bolt M10x20S01-M10020J-FN31
10 hex bolt M10x35S01-M10035N-FN30
11serial numberplate De Wild NLM03-021300029
41rivet 3.2x12S13-AL3209028
21wheel capM05-300200027
2 circlips 20S09-O200000-0126
22wheel 16-6.5-R8 axle 20mm air tire white rimC05-W16400825
4 plain washer 20S04-0M2030P-IR24
11.Dwheel axle GTS1300 V5M02-300600723
11.Clocking plate for axle GTS1300V5M03-316800022
2 flange bolt with hexagon head M8x20S01-M08020F-FN21
4 cross recessed head tapping screw 4,2x9,5S01-M04005T-FN20
11muffler deflector for Honda/Loncin enginesM03-301500H19
11heat protector Loncin/HondaB05-000200018
11engine loncin GTE420 C01-GGTE42017

21 open spring washer 10S04-0M1016L-IR16
4 hexagon standard nut M10S03-M10000N-0N15
6 tall self lock nut with nylon insert M8S03-M08000L-0N59
2 eyebolt M10x80S01-M10080E-PN14
11feedthrough coil 34-27x21.0S18-000000613
4 hex bolt M10x30S01-M10030N-FN12
11emergency plateM03-907800011
21.Bground support frame GTS1300V5M03-316500010
21vibration damper 15mm with stud M8S21-00070009
2 hex bolt M10x60S01-M10060N-FN8
2 hexagon standard nut M8S03-M08000N-0N7
2 open spring washer 8S04-0M0815L-IR6

18 tall self lock nut with nylon insert M10S03-M10000L-0N5
53 plain washer 10S04-0M1020P-IR4
2 hex bolt M10x50S01-M10050N-FN3
11.Aweldassembly engine lockingplateM03-31660002
11GTS1300 V5 frame for gasolineM03-31630001
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PARTNR. ARTICLE NUMBER PART NAME QTY
1 M03-3163000 GTS1300 V5 frame for gasoline 1
2 M03-3166000 weldassembly engine lockingplate 1
3 S01-M10050N-FN hex bolt M10x50 2
4 S04-0M1020P-IR plain washer 10 53
5 S03-M10000L-0N tall self lock nut with nylon insert M10 18
6 S04-0M0815L-IR open spring washer 8 2
7 S03-M08000N-0N hexagon standard nut M8 2
8 S01-M10060N-FN hex bolt M10x60 2
9 S21-0007000 vibration damper 15mm with stud M8 2

10 M03-3165000 ground support frame GTS1300V5 2
11 M03-9078000 emergency plate 1
12 S01-M10030N-FN hex bolt M10x30 4
13 S18-0000006 feedthrough coil 34-27x21.0 1
14 S01-M10080E-PN eyebolt M10x80 2
15 S03-M10000N-0N hexagon standard nut M10 4
16 S04-0M1016L-IR open spring washer 10 21
17 C01-GGTE420 engine loncin GTE420F 1
or C01-GGTE42E engine loncin G420FD - electric start 1
or C01-GB40GPN engine MHI GB40 1
or C01-H0GX390 engine Honda GX390 1
18 B05-0002000 heat protector Loncin/Honda 1
or M02-9004000 heat protector MHI 1
19 M03-301500H muffler deflector for Honda/Loncin engines 1
or M03-3019000 muffler deflector MHI engines 1
20 S01-M04005T-FN cross recessed head tapping screw 4,2x9,5 4
21 S01-M08020F-FN flange bolt with hexagon head M8x20 2
22 M03-3168000 locking plate for axle GTS1300V5 1
23 M02-3006007 wheel axle GTS1300 V5 1
24 S04-0M2030P-IR plain washer 20 4
25 C05-W164008 wheel 16-6.5-R8 axle 20mm air tire white rim 2
26 S09-O200000-01 circlips 20 2
27 M05-3002000 wheel cap 2
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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  22 V-belt GTS1300S07-A691780-LP71

  11.A belt tensioner assemblyA07-001000067

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  11 safety ring for engine M03-302600053

  11 key for MHI engine M01-300500055

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11.A bush for engine shaft 

16mm

M01-300700056

  15皮带罩组合belt cover M03-023500068

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

  11 key 10x8-28 rotorS14-100828R70

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  11.D GTS1300 low hopperM03-316000079

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  13.B把手handleM02-300200077

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  22 star headed bolt M8x55S01-M08055S-FN76

  13偏转器固定

支架

deflector fix bracketM03-045000086

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  11 star head nut M6  S03-M06000X-0N90

  11.C偏转器deflector  M03-304700089

  11.A outputM03-316700085

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  1- low output GTS13000M03-350200093

  1- high output coverM03-350600084

  11 hand grip 200mmS05-MB0020092

  11电启动组合GTS1300 V4 electrical 

start assembly

A07-GES130496

  12 bumper supportM02-301500098

  11.C tow bar assembly 

GTS1300V5

A07-000300099

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595

  11 emergency switch E02-SPCOE0163

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

51

30 4 4 5 29 28

31164

32

33

343536

47
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40
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46
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50

C. Shredderbox parts
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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  22 V-belt GTS1300S07-A691780-LP71

  11.A belt tensioner assemblyA07-001000067

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  11 safety ring for engine M03-302600053

  11 key for MHI engine M01-300500055

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11.A bush for engine shaft 

16mm

M01-300700056

  15皮带罩组合belt cover M03-023500068

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

  11 key 10x8-28 rotorS14-100828R70

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  11.D GTS1300 low hopperM03-316000079

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  13.B把手handleM02-300200077

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  22 star headed bolt M8x55S01-M08055S-FN76

  13偏转器固定

支架

deflector fix bracketM03-045000086

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  11 star head nut M6  S03-M06000X-0N90

  11.C偏转器deflector  M03-304700089

  11.A outputM03-316700085

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  1- low output GTS13000M03-350200093

  1- high output coverM03-350600084

  11 hand grip 200mmS05-MB0020092

  11电启动组合GTS1300 V4 electrical 

start assembly

A07-GES130496

  12 bumper supportM02-301500098

  11.C tow bar assembly 

GTS1300V5

A07-000300099

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595

  11 emergency switch E02-SPCOE0163

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

51

30 4 4 5 29 28

31164

32

33

343536

47

38

39164

40

41

423536
43 44 16 4

46

45

48

49

37

50

PARTNR. ARTICLE NUMBER PART NAME QTY
4 S04-0M1020P-IR plain washer 10 53
5 S03-M10000L-0N tall self lock nut with nylon insert M10 18

16 S04-0M1016L-IR open spring washer 10 21
28 S13-AL32090 rivet 3.2x12 4
29 M03-0213000 serial numberplate De Wild NL 1
30 S01-M10035N-FN hex bolt M10x35 10
31 S01-M10020J-FN inner hexagon socket head cap bolt M10x20 5
32 M03-3017000 counter blade GTS1300 1
33 M03-3012000 rotor protector  2
34 S01-M06016N-FN hex bolt M6x16 4
35 S04-0M0615L-IR open spring washer 6 6
36 S04-0M0612P-IR plain washer 6 21
37 S99-M120800 thread plug M12x1.5-8 1
38 S12-SSFY506-NN flanged bearing house FY506M 2
39 S01-M10025N-FN hex bolt M10x25 8
40 M05-3001000 bearing cap 1
41 M03-3040000 bearing cap support 1
42 S01-M06010N-FN hex bolt M6x10 2
43 M03-3164000 GTS1300V5 top of box 1
44 S01-M10016N-FN hex bolt M10x16 5
45 S01-M10030X-FN  special M10 bolt  for blade 10
46 M03-014300P-X1 X1 blade GTS1300 2
47 M03-3020000 rotor 1
48 M03-3503000 low output cover GTS1300C 1
49 M02-3003000 bumper  1
50 S01-M08025F-FN flange bolt with hexagon head M8x25 7
51 M03-3501000 shredderbox GTS1300C 1
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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

  11 emergency switch E02-SPCOE0163

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

  11.A belt tensioner assemblyA07-001000067

  15皮带罩组合belt cover M03-023500068

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  11 key 10x8-28 rotorS14-100828R70

  22 V-belt GTS1300S07-A691780-LP71

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  11 safety ring for engine M03-302600053

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11 key for MHI engine M01-300500055

  11.A bush for engine shaft 

16mm

M01-300700056

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  11.D GTS1300 low hopperM03-316000079

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  13.B把手handleM02-300200077

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  22 star headed bolt M8x55S01-M08055S-FN76

  13偏转器固定

支架

deflector fix bracketM03-045000086

  11 star head nut M6  S03-M06000X-0N90

  11.C偏转器deflector  M03-304700089

  11.A outputM03-316700085

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  1- low output GTS13000M03-350200093

  1- high output coverM03-350600084

  11 hand grip 200mmS05-MB0020092

  11电启动组合GTS1300 V4 electrical 

start assembly

A07-GES130496

  12 bumper supportM02-301500098

  11.C tow bar assembly 

GTS1300V5

A07-000300099

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595

63

646566

603044561 575859

62

68 69 16 4 7270 71 73 52

74

75 36

5253

67

5556 54

D. Belt & emergency button parts
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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

  11 emergency switch E02-SPCOE0163

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

  11.A belt tensioner assemblyA07-001000067

  15皮带罩组合belt cover M03-023500068

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  11 key 10x8-28 rotorS14-100828R70

  22 V-belt GTS1300S07-A691780-LP71

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  11 safety ring for engine M03-302600053

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11 key for MHI engine M01-300500055

  11.A bush for engine shaft 

16mm

M01-300700056

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  11.D GTS1300 low hopperM03-316000079

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  13.B把手handleM02-300200077

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  22 star headed bolt M8x55S01-M08055S-FN76

  13偏转器固定

支架

deflector fix bracketM03-045000086

  11 star head nut M6  S03-M06000X-0N90

  11.C偏转器deflector  M03-304700089

  11.A outputM03-316700085

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  1- low output GTS13000M03-350200093

  1- high output coverM03-350600084

  11 hand grip 200mmS05-MB0020092

  11电启动组合GTS1300 V4 electrical 

start assembly

A07-GES130496

  12 bumper supportM02-301500098

  11.C tow bar assembly 

GTS1300V5

A07-000300099

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595

63

646566

603044561 575859

62

68 69 16 4 7270 71 73 52

74

75 36

5253

67

5556 54
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PARTNR. ARTICLE NUMBER PART NAME QTY
4 S04-0M1020P-IR plain washer 10 53
5 S03-M10000L-0N tall self lock nut with nylon insert M10 18

16 S04-0M1016L-IR open spring washer 10 21
30 S01-M10035N-FN hex bolt M10x35 10
36 S04-0M0612P-IR plain washer 6 21
52 S01-M08025N-FN hex bolt M8x25 2
53 M03-3026000 safety ring for engine 1

54 M07-002700T taperlock pulley assemby Loncin MHI Honda 
engine 1

55 M01-3005000 key for MHI engine 1
56 M01-3007000 bush for engine shaft 16mm 1
57 S01-M08030X-PN carriage bolt M8x30 4
58 S04-0M0816P-IR plain washer 8 4
59 S03-M08000L-0N tall self lock nut with nylon insert M8 6
60 M03-3028000 belt cover support weldment 1
61 M05-0014000 protection cover for engine shaft 1
62 M05-3005000 feedthrough coil 30-20x10 1
63 E02-SPCOE01 emergency switch 1
64 S01-M04016P-FN cross recessed pan head screw M4x16 4
65 S04-0M0408P-IR plain washer 4 4
66 S03-M04000N-0N hexagon standard nut M4 4
67 A07-0010000 belt tensioner assembly 1
68 M03-0235000 belt cover 1
69 S01-M10020N-FN hex bolt M10x20 1
70 S14-100828R key 10x8-28 rotor 1
71 S07-A691780-LP V-belt GTS1300 2
72 M07-314600T taperlock V-belt rotor pulley 146mm 1
73 M03-3025000 safety ring for rotor 1
74 M03-0200000 belt cover lid 1
75 S01-M06025X-PN hex head bolt with reduced shank M6x25 2
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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

  11 emergency switch E02-SPCOE0163

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

  11.A belt tensioner assemblyA07-001000067

  15皮带罩组合belt cover M03-023500068

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  11 key 10x8-28 rotorS14-100828R70

  22 V-belt GTS1300S07-A691780-LP71

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  11 safety ring for engine M03-302600053

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11 key for MHI engine M01-300500055

  11.A bush for engine shaft 

16mm

M01-300700056

  22 star headed bolt M8x55S01-M08055S-FN76

  13.B把手handleM02-300200077

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

  11.D GTS1300 low hopperM03-316000079

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  1- high output coverM03-350600084

  11.A outputM03-316700085

  13偏转器固定

支架

deflector fix bracketM03-045000086

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  11.C偏转器deflector  M03-304700089

  11 star head nut M6  S03-M06000X-0N90

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

  11 hand grip 200mmS05-MB0020092

  1- low output GTS13000M03-350200093

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  11电启动组合GTS1300 V4 electrical 

start assembly

A07-GES130496

  12 bumper supportM02-301500098

  11.C tow bar assembly 

GTS1300V5

A07-000300099

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595

765977

5078

79

81

80

82 36 36 83 84 85

87 88 36 8386

90

89

91 78

92

93

91

94

E. Input, output & handle parts
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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

  11 emergency switch E02-SPCOE0163

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

  11.A belt tensioner assemblyA07-001000067

  15皮带罩组合belt cover M03-023500068

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  11 key 10x8-28 rotorS14-100828R70

  22 V-belt GTS1300S07-A691780-LP71

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  11 safety ring for engine M03-302600053

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11 key for MHI engine M01-300500055

  11.A bush for engine shaft 

16mm

M01-300700056

  22 star headed bolt M8x55S01-M08055S-FN76

  13.B把手handleM02-300200077

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

  11.D GTS1300 low hopperM03-316000079

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  1- high output coverM03-350600084

  11.A outputM03-316700085

  13偏转器固定

支架

deflector fix bracketM03-045000086

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  11.C偏转器deflector  M03-304700089

  11 star head nut M6  S03-M06000X-0N90

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

  11 hand grip 200mmS05-MB0020092

  1- low output GTS13000M03-350200093

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  11电启动组合GTS1300 V4 electrical 

start assembly

A07-GES130496

  12 bumper supportM02-301500098

  11.C tow bar assembly 

GTS1300V5

A07-000300099

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595

765977

5078

79

81

80

82 36 36 83 84 85

87 88 36 8386

90

89

91 78

92

93

91

94
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PARTNR. ARTICLE NUMBER PART NAME QTY
36 S04-0M0612P-IR plain washer 6 21
50 S01-M08025F-FN flange bolt with hexagon head M8x25 7
59 S03-M08000L-0N tall self lock nut with nylon insert M8 6
76 S01-M08055S-FN star headed bolt M8x55 2
77 M02-3002000 handle 1
78 S04-0M0820B-IR large washer 8 6
79 M03-3160000 GTS1300 low hopper 1
80 M05-3009000 rubber curtain low hopper GTS1300 1
81 M05-3008000 steel strip for rubber curtain low hopper 1
82 S01-M06020N-FN hex bolt M6x20 5
83 S03-M06000L-0N tall self lock nut with nylon insert M6 5
84 M03-3506000 high output cover 1
85 M03-3167000 output 1
86 M03-0450000 deflector fix bracket 1
87 S01-M06020B-FN hexagon socket button head screw M6x20 2
88 S04-0M0618B-IR large washer 6 2
89 M03-3047000 deflector  1
90 S03-M06000X-0N star head nut M6  1
91 S01-M08016F-FN flange bolt with hexagon head M8x16 5
92 S05-MB00200 hand grip 200mm 1
93 M03-3502000 low output GTS13000 1
94 S01-M08010B-FN hexagon socket button head screw M8x10 2
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Parts List
DATE OF
CHANGESTANDARDQTYREVCN NAMEDESCRIPTIONPART NUMBERITEM

  11 GTS1300 V5 frame for 

gasoline

M03-31630001

  11.A weldassembly engine 

lockingplate

M03-31660002

 DIN 9332 六角螺栓 

M10x50

hex bolt M10x50S01-M10050N-FN3

 DIN 12553 平垫圈 10plain washer 10S04-0M1020P-IR4

 DIN 98218 自锁螺母 

M10

tall self lock nut with 

nylon insert M10

S03-M10000L-0N5

 DIN 1272 弹簧垫圈 8open spring washer 8S04-0M0815L-IR6

 DIN 9342 螺母 M8hexagon standard nut M8S03-M08000N-0N7

 DIN 9332 六角螺栓 

M10x60

hex bolt M10x60S01-M10060N-FN8

  21 vibration damper 15mm 

with stud M8

S21-00070009

  21.B ground support frame 

GTS1300V5

M03-316500010

  11 emergency plateM03-907800011

 DIN 9334 六角螺栓 

M10x30

hex bolt M10x30S01-M10030N-FN12

  11 feedthrough coil 

34-27x21.0

S18-000000613

 DIN 4442  eyebolt M10x80S01-M10080E-PN14

 DIN 9344 螺母 M10hexagon standard nut M10S03-M10000N-0N15

 DIN 12721 弹簧垫圈 10open spring washer 10S04-0M1016L-IR16

  11 engine loncin GTE420 C01-GGTE42017

  11 heat protector 

Loncin/Honda

B05-000200018

  11 muffler deflector for 

Honda/Loncin engines

M03-301500H19

 ISO 70494 十字槽盘头

自攻螺钉 

4,2x9,5

cross recessed head 

tapping screw 4,2x9,5

S01-M04005T-FN20

 DIN 69212  flange bolt with 

hexagon head M8x20

S01-M08020F-FN21

  11.C locking plate for axle 

GTS1300V5

M03-316800022

  11.D wheel axle GTS1300 V5M02-300600723

 DIN 1254 平垫圈 20plain washer 20S04-0M2030P-IR24

  22 wheel 16-6.5-R8 axle 

20mm air tire white rim

C05-W16400825

 DIN 4712 弹性挡圈 20circlips 20S09-O200000-0126

  21 wheel capM05-300200027

  41 rivet 3.2x12S13-AL3209028

  11 serial numberplate De 

Wild NL

M03-021300029

 DIN 93310 六角螺栓 

M10x35

hex bolt M10x35S01-M10035N-FN30

 DIN 9125 六角圆柱头

螺钉 M10x20

inner hexagon socket 

head cap bolt M10x20

S01-M10020J-FN31

  14底刀counter blade GTS1300M03-301700032

  23.A转子保护器rotor protector  M03-301200033

 DIN 9334 六角螺栓 

M6x16

hex bolt M6x16S01-M06016N-FN34

 DIN 1276 弹簧垫圈 6open spring washer 6S04-0M0615L-IR35

 DIN 12521 平垫圈 6plain washer 6S04-0M0612P-IR36

  11 thread plug M12x1.5-8 S99-M12080037

  21 flanged bearing house 

FY506M

S12-SSFY506-NN38

 DIN 9338 六角螺栓 

M10x25

hex bolt M10x25S01-M10025N-FN39

  11 bearing capM05-300100040

  15.C轴承盖支撑bearing cap support M03-304000041

 DIN 9332 六角螺栓 

M6x10

hex bolt M6x10S01-M06010N-FN42

  11.A刀箱盖GTS1300V5 top of boxM03-316400043

 DIN 9335 六角螺栓 

M10x16

hex bolt M10x16S01-M10016N-FN44

  101  special M10 bolt  for 

blade 

S01-M10030X-FN45

  21 X1 blade GTS1300M03-014300P-X146

  14.B转子组件rotorM03-302000047

  1- low output cover 

GTS1300C

M03-350300048

  15.B缓冲组合bumper  M02-300300049

 DIN 69217 法兰面螺栓 

M8x25

flange bolt with 

hexagon head M8x25

S01-M08025F-FN50

  1- shredderbox GTS1300CM03-350100051

 DIN 9332 六角螺栓 

M8x25

hex bolt M8x25S01-M08025N-FN52

  11 safety ring for engine M03-302600053

  11 taperlock pulley 

assemby Loncin MHI 

Honda engine

M07-002700T54

  11 key for MHI engine M01-300500055

  11.A bush for engine shaft 

16mm

M01-300700056

 DIN 6034 马车螺栓 

M8x30

carriage bolt M8x30S01-M08030X-PN57

 DIN 1254 平垫圈 8plain washer 8S04-0M0816P-IR58

 DIN 9826 自锁螺母 M8tall self lock nut with 

nylon insert M8

S03-M08000L-0N59

  12.D带轮罩固定

座

belt cover support 

weldment

M03-302800060

  11 protection cover for 

engine shaft

M05-001400061

  11 feedthrough coil 

30-20x10 穿线圈

M05-300500062

  11 emergency switch E02-SPCOE0163

 DIN 7985 

(H)

4 十字槽盘头

螺钉M4x16

cross recessed pan head 

screw M4x16

S01-M04016R-FN64

 DIN 1254 平垫圈 4plain washer 4S04-0M0408P-IR65

 DIN 9344 螺母 M4hexagon standard nut M4S03-M04000N-0N66

  11.A belt tensioner assemblyA07-001000067

  15皮带罩组合belt cover M03-023500068

 DIN 9331 六角螺栓 

M10x20

hex bolt M10x20S01-M10020N-FN69

  11 key 10x8-28 rotorS14-100828R70

  22 V-belt GTS1300S07-A691780-LP71

  13 taperlock V-belt rotor 

pulley 146mm

M07-314600T72

  14.B转子安全环safety ring for rotorM03-302500073

  14.D皮带罩盖belt cover lid M03-020000074

 DIN 79642 不脱出螺钉 

M6x25

hex head bolt with 

reduced shank M6x25

S01-M06025X-PN75

  22 star headed bolt M8x55S01-M08055S-FN76

  13.B把手handleM02-300200077

 DIN 90216 大平垫圈 8large washer 8S04-0M0820B-IR78

  11.D GTS1300 low hopperM03-316000079

  11 rubber curtain low 

hopper GTS1300 

M05-300900080

  11橡胶压条steel strip for rubber 

curtain low hopper

M05-300800081

 DIN 9335 六角螺栓 

M6x20

hex bolt M6x20S01-M06020N-FN82

 DIN 9827 自锁螺母 M6tall self lock nut with 

nylon insert M6

S03-M06000L-0N83

  1- high output coverM03-350600084

  11.A outputM03-316700085

  13偏转器固定

支架

deflector fix bracketM03-045000086

 ISO 7380-12 内六角平圆

头螺钉 

M6x20

hexagon socket button 

head screw M6x20

S01-M06020B-FN87

 DIN 90212 大平垫圈 6large washer 6S04-0M0618B-IR88

  11.C偏转器deflector  M03-304700089

  11 star head nut M6  S03-M06000X-0N90

 DIN 69215 法兰面螺栓 

M8x16

flange bolt with 

hexagon head M8x16

S01-M08016F-FN91

  11 hand grip 200mmS05-MB0020092

  1- low output GTS13000M03-350200093

 ISO 7380-12 内六角平圆

头螺钉 

M8x10

hexagon socket button 

head screw M8x10

S01-M08010B-FN94

  1- loose part set for 

GTS1300V5 non EU

A07-LPS130595

  11电启动组合GTS1300 V4 electrical 

start assembly

A07-GES130496

  11 grid 4x3 for GTS1300CV2 

  

M03-350700097

  12 bumper supportM02-301500098

  11.C tow bar assembly 

GTS1300V5

A07-000300099

98

99

97

96.1

96.2

96.3

96.4 96.5 96.5 96.6

96.7 96.12 96.11 96.10 96.8 96.796.9

96.1596.1496.13 96.16 96.17

F. Accessories
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PARTNR. ARTICLE NUMBER PART NAME QTY
96 A07-GES1304 GTS1300 V4 electrical start assembly 1

96,1 E01-PB12001 battery E-start 12V 20Ah 1
96,2 M03-0132000 rubber plate 1
96,3 M03-0455000 battery fixation frame for caterpillar 1
96,4 S01-M10080N-FN hex bolt M10x80 2
96,5 S04-0M1020P-IR plain washer 10 4
96,6 S03-M10000L-0N tall self lock nut with nylon insert M10 2
96,7 E99-0000001 guard cap red (+) 2
96,8 E05-050A002 fuse holder for 50A fuse 1
96,9 E05-050A001 fuse 50A 1

96,10 E99-0000018 copper rod 30mm 1
96,11 E99-0000024 special resin tube 20x2-1000mm 1
96,12 E03-R010000 red cable 10mm2  1
96,13 E09-0000005 OT terminal 4
96,14 E03-B010000 black cable 10mm2 1
96,15 E99-0000002 guard cap black (-) 1
96,16 M03-0134000 battery fixation plate 1
96,17 S03-M08000W-0N wing nut with edged wings M8 2

97 M03-3507000 grid 4x3 for GTS1300CV2
98 M02-3015000 bumper support 1
99 A07-0003000 tow bar assembly GTS1300V5 1

ACC M02-3008000 push tool 1
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